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Statement

. R EASE E AR (BASIRAETNE AT A

The test report is invalid if it is not affixed the official seal of the laboratory to it.
SRS IR & R EF NS AL E AT (SIS RIEHE) TR
Copies of the test report without the official seal of the laboratory are invalid.

Rk S e ISR 7O 1141 PN = otV

The test report is invalid without the signatures of compiler, checker and approver.
- AR R TIC AL

The test report is invalid if it is blotted out.

RERIYG FASMALME, ATGFH 2 S HA R .

It is forbidden to copy the test report partially without the written approv al of the
laboratory.

IEFERFTATEE R, (U BT A A

The conclusion of the consignation test is only valid for the provided sample.
KR S LA SO, BEOUAR () DORESC, PE R,
LA 3CCAHE

The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail.
BRA U, AR # 218 1t 0.

Unless noted otherwise, the test type is consignation test.

it BRI R 345 5 Address: No.345 East Yunling Road, Shanghai
M E 2 i (Post Code): 200062

H TG (Tel): (021) 31765555 f& ¥ (Fax): (021) 31015117

Mk (web site): www.ghs.cn

{54 (E-mail): center@ghs.cn
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ot Ch‘:!:i HE T EBIAl V5©  51.2V 100Ah 5. 12kVWh
nop A inese
Name of Sample .
Eiﬁh Lithium ion Battery Pack V5° 51.2V 100Ah 5. 12kWh
nglis
S?rrr;‘?;nlgg ‘;I’TO 1123020479
£ieb 43 LR RE R G R AF
Consignor Shanghai PYTES Energy Co., Ltd.
& FEELs IR AU 3 T PR A R
Manufacturer Shanghai PYTES Energy Co., Ltd.
S eI Gl Rbs kT E)

Test method

ST/SG/AC. 10/11/Rev. 7 38.3
UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7 Section 38.3

. 2, is il T 0D
I]E*'_F lLt [II UK.’.V ’{I '{‘Jd
'f o /& ST/SG/AC. 10/11/Rev. 7 38.3
Criterion UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.7 Section 38.3
T SRE LRI
Appearance Silvery Metal shell
HoudE g B i 5 A2 52 B 3R 30 30"
2093-(9—* g 2023-03-01 ~ 2023-03-31
AcceptedDate 2023-1a-a1 Test Date

ot B

e PR A IRl b el s AMERE  F7 0 I A | SR A el

Altitude simulation, Thermal test,Vibration, Shock, External short

Test ltems circuit, Crush, Overcharge, Forced discharge
i, ZAEGTEREE (RRAGRETFM) ST/SC/AC. 10/11/Rev. 7 38. 3tRAEER.
The sample has passed the test items of UN Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7
A4k [Section 38.3
Conclusion
R E ] (Date) : glydl,{ <
i ] A L A, ‘\/ \(/ ]
Bz Rechargeable Lithium Battery. - - ok
Comment | 451 H B £UNIT 44 B UL T HEEKS 5 - \i‘/fé{f -
All tests were tested in No.3, Kangpu Road, Kunshan, Suzho ’gfg}g,su, L_b\;{(
\'7, P
s 43 S i
Fie Bz / ﬂﬁufu 4
Consignor
Addrﬂss Post Code
b 2
" g :
6 F % Ly )
LR 3 . 7223
Approver: Checker: Compiler:
% % .

Title: :

AL B0 (Head of Electrochemical Testing Department)

V%
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Name of Test Standard requirement or The ;
No. ltems Clause Number.of Standard Test Result |Conclusion| Remark
eI Colu&RkRdl-T Y ST/SG/AC. 10/11/Rev. T
B REA ) 38. 3 0T o BB 1 Gkt
1 - g L .“a?lll.'ll of Tests and Criteria See Appendix 1 Passed /
Altitude simulationfsy/sc/ac. 10/11/Rev. 7 Section 38.3 Test T. I
BT GBS RbidlE T EY ST/SG/AC. 10/11/Rev. T
2 AR e e R % 2 Bk
Y LN Manual of Tests and Criteria See Appendix 2 sece
Thermal test ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T.2 SRR Fageed 4
BT GBS R AET- Y ST/SG/AC. 10/11/Rev. 7 ,
= 38.3 IaT. 3 RHHE 3 Gk
3 . . IN Manual of Tests and Criteria See Appendix 3 Passed /
Vibration ST/SG/AC. 10/11/Rev. T Section 38.3 Test T.3
BE& W (I FbRAE-FM) ST/SG/AC. 10/11/Rev. 7
i 38.3 W4T, 4 LI ¢ 4 Lok
4 LN Manual of Tests and Criteria See Appendix 4 Passed
Shock ST/SG/AC. 10/11/Rev. T Section 38.3 Test T.4 &
_ & GRIGHUFHET-M) ST/SG/AC. 10/11/Rev. 7
ShrE 38.3 44T, 5 WK 5 Tl
5 External short UN Manual of Tests and Criteria See Appendix 5 Passed /
circuit ST/SG/AC, 10/11/Rev. 7 Section 38.3 Test T.5
AR GRREMERAEF M) ST/SG/AC, 10/11/Rev. 7
BIE 38.3 3LT. 6 LI 6 EXi
6 LN Manual of Tests and Criteria See Appendix 6 Passed ¥
Crush ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T.6
BEEE (R MIFHETMD ST/SG/AC. 10/11/Rev. 7
7 UN Manual of Tests and Criteria See Appendix 7 Passed /
Overcharge ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T.7
AN GBS RLRAET-EY ST/SG/AC. 10/11/Rev. 7
8 1) AL B, 38.3 wl4AT. 8 WLEHE 8 Py 8
8 X UN Manual of Tests and Criteria See Appendix 8 Passed o
Forced discharge [s7/55/0c. 10/11/Rev. 7 Section 38.3 Test T.8
A IR 5 A 1 FRBRE :20'C-23°C  FRIRIRAL : /%
Test Environment Ambient temperature:20°C-23"C;Ambient humidity:/%
Condition
iRl 8 ;
. Test ltem
oA p
A = /
Subcontracted Test soEnE | AFF / L)
Condition Subcontracted | Name Post Code
Laboratory H, hE / W 5 J
Address Tel
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B ] RATE LA | G
No. Name of Test Items | Altitude simulation
" = XIE AT Before K E After o 1o
H & Bk A = = e 2 TAEES N A E L
= Sample Status Vi FrEb e E ¥ Fr#& 9 & [Mass Loss| Residual | 31 %
Sample Mass ocv Mass ocv OCV  |Other
No. /g N /g A% % /%  |Event
001 | e pomi 44416 54.13 | 44416 | 54.10 0. 00 99.94 | O
W8 | i e 44436 53. 85 44436 53. 84 0. 00 99.98 | O
08 | wppperas o || #4480 54.13 | 44480 | 54.08 0.00 99.91 | O
SCYCHE 4% _ ,
0B | s e 44474 54. 36 44474 54. 34 0. 00 99.96 | O
L F5e0 This space intentionally

left blank

&iE: LR V- D-MRAR R-aE F—2 K O-ARiim, kA, LMK, Lo, LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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A5 5 il B A AR st
No. Name of Test [tems Thermal test
& " X e AT Befo R G Af B i
gg": HS kA RN Bofore RBE ANt | g ik| #l4wm| i
g _‘J—] Sample Status RE | FRLR RE FF 84 %, /£ | Mass Loss| Residual [ #1, %
?P o Mass oCcV Mass OCV OCV  |Other
S /g IV /g N % /%  |Event
ovCE AT . : -
001 s Bl Bamasd 44416 54. 10 44402 53. 61 0.03 99. 09 0
’ ICYCTEATo ’ - e 9
002 B ER o mi 44436 53. 84 44418 53. 48 0.04 99. 33 0
25CYCTEATFE Il 3 =5 B i
003 skeye i 1y shsss 44480 54.08 44461 53. 58 0.04 99. 08 0
004 e 44474 54. 34 44465 53. 68 0. 02 98.79 | O

25CYC Fully charged

D= This space intentionally
left blank

#iE: L=k V-iRA D-ffk R-aLE F-R K -k, LK/, LA, LHEE,. LK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly.No Rupture & No Fire.

a ey S
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A5 3 BT ELH | i3
No. Name of Test Items | Vibration
Y] n s 4\ vl’ = is —‘:A " - =
i—f’:ﬂ *—‘f'-u%,lkfg_ IIJ\ELLT]T Before ﬁg_l.é After )ﬁ E‘ﬁﬂk é?'] %%,}__‘F‘_ -;‘t{'&v
S’qul Sample Status R Fee @& Vil FF#4 ¥, J& |Mass Loss| Residual | #1, %
ample Mass oCcVv Mass oCV OCV | Other
No. /e Y% /g N % /% Event
1cYCHE A felL i s : e
001 1CYC Fully charged 44402 53. 61 414399 53. 57 0.01 99, 93 (0]
. ICYCE 4 Fa s o i —— .
002 8 ol o ged 44418 53. 48 44415 53. 46 0. 01 99. 96 0
; 25CYCTE LT s T i o o
08 | oo tirs e 14461 53. 58 44457 53. 54 0. 01 99. 93 0
25CYCTE T - - ” E5 R st
004 | serye Futly dharged 14465 53. 68 14463 53. 64 0. 00 99. 93 0
L F7sgg | This space intentionally

iE: L=k ViR A D-fif4k R-20Z F-A2 K O-Aitif, LB, LMK, AsE., ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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il i i B % AR it
No. ' Name of Test Items Shock
£ o g RIEAT Before RI G After o 1
AR o ua . - BERE [HaeE | i
7 Samnle Status Re | A%eE| RE FF345w JE | Mass Loss | Residual | 30 £
Sample & Mass oCV Mass OCV OCV | Other
No- /g NV g N 1% /% | Event
Ve ST o - _
001 | otrns e | 44399 | 53.57 | 44397 | 53.57 0. 00 100.00 | O
0% | it i g 44415 | 53.46 | 44415 | 53.46 0. 00 100.00 | ©
003 | poeprion o | 44457 | 53.54 44455 | 5354 0. 00 100.00 | O
25CYCHEAT 7 -
004 | g | 4463 | 5364 44462 | 53.64 0. 00 100.00 | ©
\orewerq| This space intentionally
s left blank

&ix: L-tih V=B D-fK R H F-- K 0-Lh, LK. LK, LHE. LK

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.

et
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Bz ) A2 )30 B % AR YRR
No. 2 Name of Test Items External short circuit
Hams Haks TR RRER ETE R
Sample No. Sample Status M. E.\ternﬁICTemperature Other Event
1CYCoE 4= fe
001 1CYC Fully charged o7.8 -
1CYCHE AT AE 1L, B o
002 ICYC Fully charged 96. 3 0
25CYCSEA TR c
003 25CYC Fully charged b7. 1 U
i 25CYCyEA A 55.9 O

25CYC Fully charged

N =

This space intentionally left
blank

#iE: D-MRAR R-#L 3 F-e K O-RMik, RAXK., La#.
Note: D-Disassembly ~R-Ruptur  F-Fire O-No Disassembly,No Fire & No Rupture.
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5 . A& M7 B G AR R
No. 6 Name of Test Items Crush
¥ o 2 5 B [
Has B e e FARL
ax. cxterna emperature
Sample No. Sample Status e P Other Event
- 1CYC 50%% ik ——
) 3
005 1CYC 50% Capacity 23.6 0
. 1CYC 50%% 1t ——
006 23,k (0]
1CYC 50% Capacity 23.9
1CYC 50% 784t =
00 23,4
7 1CYC 50% Capacity 23.5 0
1CYC 50%%¢ 4k o
008 3. O
1CYC 50% Capacity 23.7
1CYC 50%%¢ht -
009 3. 4 O
1CYC 50% Capacity 23.4
25CYC 50% A ;
010 23,
25CYC 50% Capacity 23. 6 )
25CYC 50% %4k (3l =
0 235
- 95CYC_50% Capacity 23455 o
25CYC BO%ZE a0 o
012 25CYC_50% Capacity 458 o
25CYC 50% 75kt oy
013 3
25CYC 50% Capacity 3.1 0
25CYC 50%%8fr oo o
014 25CYC 50% Capacity 3.6 0
LR 2s This space intentionally left blank

%ii: DR F-A2 K -k, ALK,

Note: D-Disassembly F-Fire

O-No Disassembly & No Fire.




LA TR A A R )

A M 45—

U g — M
Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report—Appendix 7

NO. 1123020479

9/11
B 7 R B G A T
No. Name of Test [tems | Overcharge
¥ o 4p O sz e
Hths HakA AR %
Sample No. Sample Status Other Event
401 ”lCYC%'E%?E‘B 0
1CYC Fully charged
ICYCTEA R H 0
00s 1CYC Fully charged
25CYCSEE R H O
003 25CYC Fully charged
25CYCTE 470 H 0]
004 25CYC Fully charged
D2 This space intentionally left hlank

#iE: D-fEAR F-A2 K O-LARIR, A K.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 ] i) 3@ B 4 AR gefuifil] PR,
No. Name of Test Items Forced discharge
Hams Kok F—
Sample No. Sample Status Other Event
015 1CYC llc:lrlij i'l\‘ijﬁ‘ll%arged 0
016 1CYC 1151Y1(;Tf(liﬁfc%a1'ged O
017 1CYC llgrrl(:l-;'u: f;liif :L]l;lar'ged O
018 1CYC lffi:]iy; fl}i’ii‘farged 0
019 1CYC ll’(;iylcli;?:fclﬁarged 0
AT
020 1CYE II"(:I{];:. :1 i.l;i'lllllal‘ged 0
021 1CYC ]I'E;lylc;?ii]if‘?arged 0
022 1CYC lfrl: ,ICIJ;‘ ./:Ittibsﬁckl’far ged O
023 ICYC llfljlclayt %i}z‘farged O
024 1CYC ]I'E:?l(‘lfifl;i)z‘?argud 0
025 25(’\"(1’2 :;(llylLl}\L‘?;ljf(llllialged 0
PP
026 .-'.’,ECYCZ r;gjlrlj; cll: ijfcf}{liarg ed 0
027 25C Y[‘Z:(u& lrl’)‘_ /fll\?i]ﬁ:}il_l;] rged 0
SOV AN
028 25(‘1'('23[51‘11(1.’1 ;'L‘.(Ii‘iji‘;{r‘llial'ge‘d O
029 25(.“1’(‘??21\5??ii%farged o
5OV A
030 25(‘\’;7;?](:1;% c;iii;qufllllal'gefl 0
031 25010 Pully dischergad 0
U2 25(\'0? ";(Il\lclj\h '{dﬁi{%»yhﬁargod 0
033 25(‘\'c2 “ifl:ll(ljxﬂh ﬁji-lil]larged 0
034 25(?\":5[5;1\'](‘]:?;;Eiji‘.[#arg(‘d 0

BiE: D-RAR F-AZ K O-ARAR. A K.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.




L&A TR AR A IR 5]

Bl 4R E—
Shangh“;i Institute of Chemical Industry NO. 1123020479
Testing Co., Ltd. Test Report— Appendix 11/11

st A 6@ p‘\%






